

Moody AFB Pharmacy Formulary

October 2019

This formulary has been extensively updated with many additions and deletions.
Please review the entire document.

Online Formulary Access

Go to: www.moodyfss.com/retiree-affairs/ and click on Helpful Links, then click Moody Pharmacy Drug Formulary

Contact Information and Hours of Operation

Both pharmacies are closed weekends, Federal Holidays, and all other posted days as required.

Main Pharmacy (MTF building)

Phone: 229-257-3221

Hours: M-F 0800-1700

ScriptCenter (BX)

Phone: N/A

Hours: whenever the BX is open

Automated Refill Systems (Available 24/7)

Phone: 229-257-3455 or 1-800-292-8458

Web: www.tricareonline.com

Patients MUST utilize the automated system for processing refills. Refills requested before 1000 Monday-Thursday will be ready for pick-up at the ScriptCenter the next duty day. All refills will be sent to the ScriptCenter UNLESS your order contains a prescription for a refrigerated item. If your order contains a refrigerated item, then the entire order will be kept at the MAIN pharmacy for pick-up.

For refills on non-formulary medications (prescription number beginning with the letter N, i.e. RxN1234567), please allow an extra 3 duty days for ordering purposes.

Non-controlled medications may be refilled after 75% of the previous day supply has elapsed.

DoD Formulary Guidance

For more information including drug information, quantity limits, prior authorization criteria, and medical necessity criteria, utilize the TRICARE Formulary Search Tool:

<https://www.express-scripts.com/static/formularySearch/2.9.5/#/formularySearch/drugSearch>

Moody AFB Pharmacy Formulary

October 2019

****Listed by generic drug name according to drug class/Combination drugs listed by brand name****

Antibiotics/Antifungals/Antivirals

Antibiotics

Amoxicillin (Amoxil) 250 mg, 500 mg capsule; 875 mg tablet; 250 mg chewable tablet; 125 mg/5 ml, 250 mg/5 ml, 400 mg/5 ml suspension
Augmentin (amoxicillin/clavulanate) 250 mg/125 mg, 500 mg/125 mg, 875 mg/125 mg tablet; 400 mg/57 mg chewable tablet; 125 mg/31.25 mg/5 ml, 200 mg/28.5 mg/5 ml, 250 mg/62.5 mg/5 ml, 400 mg/57 mg/5 ml, 600 mg/42.9 mg/5 ml suspension; 1000 mg/62.5 mg XR tablet
Azithromycin (Zithromax) 250 mg tablet, 250 mg dosepak; 1 gm packet; 100 mg/5 ml, 200 mg/5 ml suspension
Bactrim/Septa (sulfamethoxazole/trimethoprim) 800 mg/160 mg tablet; 200 mg/40 mg/5 ml suspension
Cefadroxil (Duricef) 500 mg capsule; 250 mg/5 ml, 500 mg/5 ml suspension
Cefdinir (Omnicef) 300 mg capsule; 125 mg/5 ml, 250 mg/5 ml suspension
Cefprozil (Cefzil) 250 mg, 500 mg tablet
Cefuroxime (Ceftin) 250 mg tablet
Cephalexin (Keflex) 250 mg, 500 mg capsule; 125 mg/5 ml, 250 mg/5 ml suspension
Ciprofloxacin (Cipro) 250 mg, 500 mg tablet
Clarithromycin (Biaxin) 500 mg tablet
Clindamycin (Cleocin) 150 mg, 300 mg capsule; 75 mg/5 ml suspension
Dicloxacillin 250 mg, 500 mg capsule
Doxycycline biphasic (Oracea) 40mg capsule
Doxycycline hyclate 20 mg, 100 mg tablet; 50 mg capsule
Doxycycline monohydrate 50 mg, 100 mg tablet
Erythromycin BASE 250 mg tablet
Erythromycin ethylsuccinate (EES) 400 mg tablet; 200 mg/5 ml suspension
Levofloxacin (Levaquin) 250 mg, 500 mg, 750 mg tablet
Metronidazole (Flagyl) 250 mg, 500 mg tablet
Minocycline (Minocin) 50 mg capsule
Nitrofurantoin (Macrochantin) 50 mg capsule; (Macrobid) 100 mg capsule
Penicillin VK 250 mg, 500 mg tablet; 250 mg/5 ml suspension
Trimethoprim (Primsol) 100 mg tablet

Antifungals

Clotrimazole (Mycelex) 10 mg troche
Fluconazole (Diflucan) 100 mg, 150 mg, 200 mg tablet; 40 mg/ml suspension
Griseofulvin (Gris-PEG) 125 mg, 500 mg tablet; 125 mg/5 ml suspension
Ketoconazole 200 mg tablet
Neomycin sulfate 500 mg tablet
Nystatin 500,000 unit tablet; 100,000 unit/ml suspension
Terbinafine (Lamisil) 250 mg tablet

Antimalarials

Chloroquine phosphate (Aralen) 500 mg tablet
Hydroxychloroquine (Plaquenil) 200 mg tablet
Malarone (atovaquone/proguanil) 250 mg/100 mg tab
Mefloquine (Lariam) 250 mg tablet
Primaquine phosphate 26.3 mg tablet

Antituberculosis

Ethambutol (Myambutol) 400 mg tablet
Isoniazid (INH) 300 mg tablet
Pyrazinamide 500 mg tablet
Rifampin (Rifadin) 300 mg capsule

Antivirals

Acyclovir (Zovirax) 200 mg capsule; 800 mg tablet; 200 mg/5 ml suspension
Oseltamivir (Tamiflu) 75 mg capsule; 6 mg/ml suspension
Valacyclovir (Valtrex) 500 mg, 1 gm tablet

Anticonvulsants

Carbamazepine (Tegretol) 100 mg chewable; 200 mg tablet
Carbamazepine XR (Tegretol XR) 100 mg, 200 mg, 400 mg tablet
Divalproex sodium (Depakote) 125 mg sprinkle capsule
Divalproex sodium DR (Depakote DR) 250 mg, 500 mg tablet
Divalproex sodium ER (Depakote ER) 250 mg, 500 mg tablet
Gabapentin (Neurontin) 100 mg, 300 mg, 400 mg capsule; 600 mg, 800 mg tablet
Lamotrigine (Lamictal) 25 mg, 100 mg, 200 mg tablet

Lamotrigine ER (Lamictal XR) 25 mg, 50 mg, 100 mg, 200 mg, 250 mg, 300 mg tablet
Levetiracetam (Keppra) 250 mg, 500 mg, 750 mg, 1000 mg tablet
Levetiracetam ER (Keppra XR) 500 mg, 750 mg tablet
Oxcarbazepine (Trileptal) 150 mg, 300 mg, 600 mg tablet
Phenytoin sodium (Dilantin) 50 mg tablet; 100 mg capsule; 125 mg/5 ml suspension
Primidone (Mysoline) 50 mg, 250 mg tablet
Topiramate (Topamax) 25 mg, 50 mg, 100 mg, 200 mg tablet

Antidepressants/Antipsychotics/Antianxiety

Amitriptyline (Elavil) 10 mg, 25 mg, 50 mg, 75 mg, 100 mg, 150 mg tablet
Aripiprazole (Abilify) 2 mg, 5 mg, 10 mg, 15 mg, 20 mg, 30 mg tablet
Atomoxetine (Strattera) 10 mg, 18 mg, 25 mg, 40 mg, 60 mg capsule
Bupropion (Wellbutrin) 75 mg, 100 mg tablet
Bupropion SR (Wellbutrin SR) 100 mg, 150 mg tablet
Bupropion XL (Wellbutrin XL) 150 mg, 300 mg tablet
Buspirone (Buspar) 5 mg, 10 mg, 15 mg tablet
Citalopram (Celexa) 10 mg, 20 mg, 40 mg tablet
Donepezil (Aricept) 5 mg, 10 mg tablet
Doxepin (Sinequan) 10 mg, 25 mg, 100 mg capsule
Duloxetine (Cymbalta) 20 mg, 30 mg, 60 mg capsule
Escitalopram (Lexapro) 5 mg, 10 mg, 20 mg tablet
Fluoxetine (Prozac) 10 mg, 20 mg, 40 mg capsule; 20 mg/5 ml liquid
Haloperidol (Haldol) 0.5 mg, 2 mg, 5 mg tablet
Imipramine (Tofranil) 10 mg, 25 mg tablet
Lithium carbonate (Lithobid) 150 mg, 300 mg capsule
Lurasidone (Latuda) 20 mg, 40 mg, 60 mg, 80 mg, 120 mg tablet
Memantine (Namenda) 5 mg, 10 mg tablet
Mirtazapine (Remeron) 15 mg, 30 mg tablet
Nortriptyline (Pamelor) 10 mg, 25 mg, 50 mg, 75 mg capsule
Paroxetine (Paxil) 10 mg, 20 mg, 30 mg, 40 mg tablet
Quetiapine (Seroquel) 25 mg, 50mg, 100 mg, 200 mg, 300 mg, 400 mg tablet
Quetiapine XR (Seroquel XR) 50 mg, 150 mg, 200 mg, 300 mg, 400 mg tablet
Risperidone (Risperdal) 0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg tablet; 1 mg/ml solution
Sertraline (Zoloft) 25 mg, 50 mg, 100 mg tablet
Thiothixene (Navane) 1 mg, 5 mg capsule
Trazodone (Desyrel) 50 mg, 100 mg, 150 mg tablet
Venlafaxine (Effexor) 75 mg tablet
Venlafaxine XR (Effexor XR) 37.5 mg, 75 mg, 150 mg capsule

Antiemetics

Doxylamine 25 mg tablet (to be used with pyridoxine in pregnancy)
Meclizine (Antivert) 25 mg tablet
Metoclopramide (Reglan) 10 mg tablet; 5 mg/5 ml solution
Ondansetron (Zofran) 4 mg, 8 mg tablet; 4 mg/5 ml solution
Ondansetron ODT (Zofran ODT) 4 mg, 8 mg tablet
Prochlorperazine (Compazine) 5 mg, 10 mg tablet
Promethazine (Phenergan) 12.5 mg, 25 mg tablet
Scopolamine (Transderm-Scop) 1.5 mg/72 hour patch

Antihistamines & Allergic Response

Albuterol (Proventil) 4 mg tablet; 2 mg/5 ml syrup
Cetirizine (Zyrtec) 10 mg tablet; 1 mg/ml syrup
Chlorpheniramine 4 mg tablet; 2 mg/5 ml syrup
Cyproheptadine (Periactin) 4 mg tablet; 2 mg/5 ml syrup
Diphenhydramine (Benadryl) 25 mg, 50 mg capsule; 12.5 mg/5 ml elixir
Epinephrine (Epi-Pen/Epi-Pen Jr) 0.15 mg, 0.3 mg injector
Fexofenadine (Allegra) 60 mg, 180 mg tablet
Hydroxyzine (Atarax) 10 mg, 25 mg tablet; 10 mg/5 ml syrup
Hydroxyzine pamoate (Vistaril) 25 mg capsule
Loratadine (Claritin) 10 mg tablet; 1 mg/ml syrup
Montelukast (Singulair) 4 mg, 5 mg chewable; 10 mg tablet; 4 mg granules
Theophylline (TheoDur) 100 mg, 200 mg, 300 mg tablet
Zyrtec D (cetirizine/pseudoephedrine) 5 mg/120 mg tablet

Moody AFB Pharmacy Formulary

October 2019

Antiparkinson Agents

Amantadine (Symmetrel) 100 mg capsule; 50 mg/5 ml solution
Benzotropine (Cogentin) 1 mg, 2 mg tablet
Bromocriptine mesylate (Parlodel) 2.5 mg tablet
Pramipexole (Mirapex) 0.25 mg, 0.5 mg, 1 mg tablet
Ropinirole (Requip) 0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg tablet
Selegiline (Eldepryl) 5 mg capsule
Sinemet (carbidopa/levodopa) 10 mg/100 mg, 25 mg/100 mg, 25 mg/250 mg tablet
Sinemet CR (carbidopa/levodopa ER) 25 mg/100 mg, 50 mg/200 mg tablet
Trihexyphenidyl (Artane) 2 mg tablet

Bisphosphonates

Alendronate (Fosamax) 5 mg, 10 mg, 35 mg, 70 mg tablet; 70 mg/75 ml solution
Ibandronate (Boniva) 150 mg tablet

Cardiovascular Agents

Antiadrenergics

Clonidine (Catapres) 0.1 mg, 0.2 mg, 0.3 mg tablet; 0.1 mg, 0.2 mg, 0.3 mg patch
Doxazosin mesylate (Cardura) 2 mg, 4 mg, 8 mg tablet
Guanfacine (Tenex) 1 mg, 2 mg tablet
Guanfacine ER (Intuniv) 1 mg, 2 mg, 3 mg, 4 mg tablet
Methyldopa (Aldomet) 250 mg, 500 mg tablet
Prazosin (Minipress) 1 mg, 2 mg, 5 mg capsule
Terazosin (Hytrin) 1 mg, 2 mg, 5 mg capsule

Antianginals

Isosorbide dinitrate (Isordil) 10 mg tablet; 40 mg titradose; 40 mg ER tablet
Isosorbide mononitrate (Ismo) 20 mg tablet
Isosorbide mononitrate ER (Imdur) 30 mg, 60 mg, 120 mg tablet
Nitroglycerin (Nitrostat) 0.4 mg sublingual tablet; 0.4 mg translingual spray; (Transderm-Nitro) 0.2 mg/hr, 0.4 mg/hr, 0.6 mg/hr patch

Antiarrhythmics (Cardiac Glycosides)

Amiodarone (Cardarone) 200 mg tablet
Digoxin (Lanoxin) 0.125 mg, 0.25 mg tablet

ACE Inhibitors (Angiotensin Converting Enzyme Inhibitors)

Captopril (Capoten) 12.5 mg, 25 mg, 50 mg, 100 mg tablet
Lisinopril (Zestril) 2.5 mg, 5 mg, 10 mg, 20 mg, 30 mg, 40 mg tablet
Lotrel (amlodipine/benazepril) 2.5 mg/10 mg, 5 mg/10 mg, 5 mg/20 mg, 5 mg/40 mg, 10 mg/20 mg, 10 mg/40 mg capsule
Ramipril (Altace) 1.25 mg, 2.5 mg, 5 mg, 10 mg capsule
Zestoretic (lisinopril/hydrochlorothiazide) 10 mg/12.5 mg, 20 mg/12.5 mg, 20 mg/25 mg tablet

ARBs (Angiotensin II Receptor Blockers)

Diovan HCT (valsartan/hydrochlorothiazide) 80 mg/12.5 mg, 160 mg/12.5 mg, 160 mg/25 mg, 320 mg/25 mg tablet
Losartan (Cozaar) 25 mg, 50 mg, 100 mg tablet
Hyzaar (losartan/hydrochlorothiazide) 50 mg/12.5 mg, 100 mg/12.5 mg, 100 mg/25 mg tablet
Micardis HCT (telmisartan/hydrochlorothiazide) 40 mg/12.5 mg, 80 mg/12.5 mg, 80 mg/25 mg tablet
Telmisartan (Micardis) 20 mg, 40 mg, 80 mg tablet
Valsartan (Diovan) 40 mg, 80 mg, 160 mg, 320 mg tablet

Beta-Adrenergic Blockers

Atenolol (Tenormin) 25 mg, 50 mg, 100 mg tablet
Carvedilol (Coreg) 3.125 mg, 6.25 mg, 12.5 mg, 25 mg tablet
Carvedilol ER (Coreg CR) 10 mg, 20 mg, 40 mg, 80 mg capsule
Labetalol (Trandate) 100 mg, 200 mg tablet
Metoprolol succinate (Toprol XL) 25 mg, 50 mg, 100 mg, 200 mg tablet
Metoprolol tartrate (Lopressor) 25 mg, 50 mg, 100 mg tablet
Nadolol (Corgard) 20 mg, 40 mg tablet
Propranolol (Inderal) 10 mg, 20 mg, 40 mg, 60 mg tablet
Propranolol ER (Inderal LA) 60 mg, 80 mg, 120 mg, 160 mg capsule
Sotalol (Betapace) 50 mg, 80 mg, 120 mg tablet

Calcium Channel Blockers

Amlodipine (Norvasc) 2.5 mg, 5 mg, 10 mg tablet
Diltiazem 30 mg, 120 mg tablet
Diltiazem ER (Tiazac) 120 mg, 180 mg, 240 mg, 300 mg, 360 mg capsule
Nifedipine (Procardia) 10 mg capsule
Nifedipine (Adalat CC) 30 mg, 60 mg, 90 mg tablet

Verapamil (Calan) 80 mg, 120 mg tablet
Verapamil ER (Calan SR) 120 mg, 180 mg, 240 mg tablet

Diuretics

Chlorthalidone (Hygroton) 25 mg, 50 mg tablet
Furosemide (Lasix) 20 mg, 40 mg tablet; 10 mg/ml solution
Hydrochlorothiazide (Microzide) 12.5 mg capsule; 25 mg, 50 mg tablet
Indapamide (Lozol) 2.5 mg tablet
Maxzide (hydrochlorothiazide/triamterene) 25 mg/37.5 mg, 50 mg/75 mg tablet

Metolazone (Zaroxolyn) 5 mg tablet
Spironolactone (Aldactone) 25 mg, 50 mg, 100 mg tablet

Miscellaneous Cardiac Meds

Aggrenox (dipyridamole/aspirin) 200 mg/25 mg capsule
Aliskiren (Tekturna) 150 mg, 300 mg tablet
Apixaban (Eliquis) 2.5 mg, 5 mg tablet
Clopidogrel (Plavix) 75 mg tablet
Desmopressin (DDAVP) 0.2 mg tablet
Enoxaparin (Lovenox) 30 mg, 40 mg, 60 mg, 80 mg, 100 mg pre-filled syringes
Flecainide (Tambocor) 50 mg, 100 mg tablet
Hydralazine (Apresoline) 10 mg, 25 mg, 50 mg, 100 mg tablet
Midodrine (Amatine) 5 mg tablet
Pradaxa (Dabigatran) 75 mg, 150 mg capsule
Pentoxifylline (Trental) 400 mg tablet
Ranolazine (Ranexa) 500 mg tablet
Rivaroxaban (Xarelto) 10 mg, 15 mg, 20 mg tablet
Sildenafil (Revatio) 20 mg tablet
Warfarin (Coumadin) 1 mg, 2 mg, 2.5 mg, 3 mg, 5 mg, 10 mg tablet

Contraceptives (any equivalent brand will be used)

Monophasic (listed by increasing estrogen component)

Camila/Ortho Micronor (norethindrone) 0.35 mg tablet
Depo-Provera (medroxyprogesterone) 150 mg injection
Nuvaring (etonogestrel/ethinyl estradiol) 0.12 mg/15 mcg vaginal ring
Gianvi/Yaz (drospirenone/ethinyl estradiol) 3 mg/20 mcg tablet
Loestrin 1/20 (norethindrone/ethinyl estradiol) 1 mg/20 mcg tablet
Orsythia/Sronyx (levonorgestrel/ethinyl estradiol) 0.1 mg/20 mcg tablet
Junel Fe 1/20/Loestrin Fe 1/20 (norethindrone/ethinyl estradiol/ferrous fumarate) 1 mg/20 mcg/75 mg tablet
Desogen/Reclipsen (desogestrel/ethinyl estradiol) 0.15 mg/30 mcg tablet
Yasmin/Ocella (drospirenone/ethinyl estradiol) 3 mg/30 mcg tablet
Loestrin (norethindrone/ethinyl estradiol) 1.5 mg/30 mcg tablet
Loestrin FE 1.5/30 (norethindrone/ethinyl estradiol/ferrous fumarate) 1.5 mg/30 mcg/75 mg tablet
Cryselle/Low-Ogestrel (norgestrel/ethinyl estradiol) 0.3 mg/30 mcg tablet
Jolissa (levonorgestrel/ethinyl estradiol) 0.15 mg/30 mcg tablet
Ortho-Novum 1/35/Necon 1/35 (norethindrone/ethinyl estradiol) 1 mg/35 mcg tablet
Mononessa/Ortho-Cyclen (norgestimate/ethinyl estradiol) 0.25 mg/35 mcg tablet
Xulane (norgestromin/ethinyl estradiol) 0.15 mg/35 mcg/day patch
Necon 1/50 (norethindrone/mestranol) 1 mg/50 mcg tablet

Biphasic

Azurette/Mircette (desogestrel/ethinyl estradiol) 0.15 mg/20 mcg, 0.15 mg/10 mcg tablet

Triphasic (listed by increasing estrogen component)

Ortho Tri-Cyclen Lo (norgestimate/ethinyl estradiol) 0.18 mg/25 mcg, 0.215 mg/25 mcg, 0.25 mg/25 mcg tablet
Trivora (levonorgestrel/ethinyl estradiol) 0.05 mg/30 mcg, 0.075 mg/40 mcg, 0.125 mg/30 mcg tablet
Necon 7/7/7/Ortho-Novum 7/7/7 (norethindrone/ethinyl estradiol) 0.5 mg/35 mcg, 0.75 mg/35 mcg, 1 mg/35 mcg tablet
Ortho Tri-Cyclen (norgestimate/ethinyl estradiol) 0.18 mg/35 mcg, 0.215 mg/35 mcg, 0.25 mg/35 mcg tablet

Miscellaneous

Levonorgestrel (Plan B One Step) 1.5 mg tablet
Ulipristal (Ella) 30 mg tablet

Cough & Cold

Actifed (triprolidine/pseudoephedrine) 2.5 mg/60 mg tablet
Benzonatate (Tessalon) 100 mg, 200 mg capsule

Moody AFB Pharmacy Formulary

October 2019

Bromfed DM (brompheniramine/pseudoephedrine/dextromethorphan) 2 mg/30 mg/10 mg/5 ml syrup
Cepacol (cetylpyridinium/benzocaine) throat lozenge
Guaifenesin ER (Mucinex) 600 mg tablet
Guaifenesin (Robitussin) 100 mg/5 ml syrup
Mucinex D ER (guaifenesin/pseudoephedrine) 600 mg/60 mg tablet
Phenylephrine (Neo-Synephrine) 0.25% nasal spray (pediatric)
Promethazine DM (promethazine/dextromethorphan) 6.25 mg/15 mg/5 ml syrup
Pseudoephedrine/ER (Sudafed) 30 mg tablet; 120 mg ER tablet; 30 mg/5 ml syrup
Robitussin DM (guaifenesin/dextromethorphan) 100 mg/10 mg/5 ml syrup

Dental

Chlorhexidine (Peridex) 0.12% oral rinse
Sodium fluoride 1.1% (Clinpro 5000) paste
Triamcinolone 0.1% (Kenalog in Orabase) 0.1% paste
Xylitol (Epic) Gum

Diabetic Agents & Supplies

Acarbose (Precose) 25 mg, 50 mg, 100 mg tablet
Exenatide ER (Bydureon/BCise) 2 mg pen; 2 mg auto-injector
Glimepiride (Amaryl) 1 mg, 2 mg, 4 mg tablet
Glipizide (Glucotrol) 5 mg, 10 mg tablet
Glipizide ER (Glocotrol XL) 2.5 mg, 5 mg, 10 mg tablet
Glucagon kit
Glyburide (Micronase) 1.25 mg, 5 mg tablet; 3 mg, 6 mg micronized tablet
Insulin aspart (Novolog) 100 units/ml vial; 100 units/ml flexpen; 100 units/ml penfill cartridge
Insulin detemir (Levemir) 100 units/ml vial
Insulin glargine (Lantus/Solostar) 100 units/ml vial; 100 units/ml pen
Insulin lispro (Humalog) 100 units/ml vial
Insulin NPH (Novolin N/Humulin N) 100 units/ml vial; (Kwikpen) 100 units/ml pen
Insulin regular (Novolin R) 100 units/ml vial
Janumet (sitagliptin/metformin) 50 mg/500 mg, 50 mg/1000 mg tablet
Janumet XR (sitagliptin/metformin ER) 50 mg/500 mg, 50 mg/1000 mg, 100 mg/1000 mg tablet
Metformin (Glucophage) 500 mg, 850 mg, 1000 mg tablet
Metformin ER (Glucophage XR) 500 mg, 750 mg, 1000 mg tablet
Nateglinide (Starlix) 60 mg, 120 mg tablet
Novolin 70/30 (insulin NPH/insulin regular) 100 units/ml
Novolog Mix 70/30 (insulin aspart protamine/insulin aspart) 100 units/ml flexpen
Pioglitazone (Actos) 15 mg, 30 mg, 45 mg tablet
Sitagliptin (Januvia) 25 mg, 50 mg, 100 mg tablet

Supplies

Alcohol Swabs
Freestyle Freedom Lite Blood Glucose Monitoring System
Freestyle Freedom Lite Test Strips
Lancets
Pen Needles
Syringes 0.5 ml, 1 ml

Gastrointestinals

Bisacodyl (Dulcolax) 5 mg tablet; 10 mg suppository
Bismuth (Pepto Bismol) 262 mg tablet
Dicyclomine (Bentyl) 10 mg capsule; 20 mg tablet; 10 mg/5 ml syrup
Docusate sodium (Colace) 100 mg capsule
Donnatal (hyoscyamine/atropine/scopolamine/phenobarbital) tablet
Golytely
Hyoscyamine (Levsin) 0.125 mg sublingual tablet; 0.125 mg/ml drops; 0.125 mg/5 ml elixir
Lactulose (Cephulac) 10 gm/15 ml syrup
Librax (Chlordiazepoxide/Clidinium) 5 mg/2.5 mg capsule
Linaclotide (Linzess) 72 mcg, 145 mcg, 290 mcg capsule
Loperamide (Imodium) 2 mg capsule
Lubiprostone (Amitiza) 8 mcg, 24 mcg capsule
Mesalamine ER (Apriso) 0.375 gm capsule
Mesalamine DR (Lialda) 1.2 gm tablet
Mesalamine SR (Asacol) 400 mg tablet

Mylanta (aluminum/magnesium/simethicone) liquid
Nulytely
Omeprazole (Prilosec) 10 mg, 20 mg, 40 mg capsule; 2 mg/ml suspension
Pancrelipase (Creon) capsule
Pantoprazole (Protonix) 20 mg, 40 mg tablet
Polyethylene glycol 3350 powder (Miralax) bottle
Rabeprazole (Aciphex) 20 mg tablet
Ranitidine (Zantac) 150 mg, 300 mg tablet; 15 mg/ml syrup
Simethicone (Mylicon Drops) 40 mg/0.6 ml drops
Sucralfate (Carafate) 1 gm tablet; 1 gm/10 ml suspension
Sulfasalazine (Azulfidine) 500 mg tablet
Suprep Bowel Prep Kit

Genitourinary

Alfuzosin (Uroxatral) 10 mg tablet
Bethanechol (Urecholine) 10 mg, 25 mg tablet
Desmopressin (DDAVP) 0.1 mg/ml nasal solution
Finasteride (Proscar) 5 mg tablet
Oxybutynin (Ditropan) 5 mg tablet; 5 mg/5 ml solution
Oxybutynin XL (Ditropan XL) 5 mg, 10 mg, 15 mg tablet
Phenazopyridine (Pyridium) 100 mg, 200 mg tablet
Pentosan Polysulfate (Elmiron) 100 mg capsule
Potassium Citrate (Urocrit-K) 10 mEq tablet
Sildenafil (Viagra) 25 mg, 50 mg, 100 mg tablet
Solifenacin (Vesicare) 5 mg, 10 mg capsule
Tamsulosin (Flomax) 0.4 mg capsule
Tolterodine ER (Detrol LA) 2 mg, 4 mg capsule

Gout

Allopurinol (Zyloprim) 100 mg, 300 mg tablet
Colchicine (Colcrys) 0.6 mg tablet
Probenecid (Benemid) 500 mg tablet

Hormones/Hormone Modifiers

Anastrozole (Arimidex) 1 mg tablet
Bicalutamide (Casodex) 50 mg tablet
Estradiol (Climara) 0.025 mg, 0.0375 mg, 0.05 mg, 0.06 mg, 0.075 mg, 0.1 mg patch
Estradiol (Estrace) 1 mg, 2 mg tablet
Estradiol (Vagifem) 10 mcg vaginal tablet
Estradiol (Vivelle-Dot) 0.05 mg, 0.075 mg, 1 mg patch
Estrogens Conj (Premarin) 0.3 mg, 0.45 mg, 0.625 mg, 0.9 mg, 1.25 mg tablet
Clomiphene (Clomid) 50 mg tablet
Letrozole (Femara) 2.5 mg, 5 mg tablet
Levothyroxine (Synthroid) 25 mcg, 50 mcg, 75 mcg, 88 mcg, 100 mcg, 112 mcg, 125 mcg, 137 mcg, 150 mcg, 175 mcg, 200 mcg tablet
Liothyroine (Cytomel) 5 mcg, 25 mcg, 50 mcg tablet
Megestrol (Megace) 40 mg tablet
Medroxyprogesterone (Provera) 2.5 mg, 5 mg, 10 mg tablet
Methimazole (Tapazole) 5 mg, 10 mg tablet
Norethindrone (Aygestin) 5 mg tablet
Prempro (Estrogen Conj/Medroxyprog) 0.3/1.5mg, 0.45/1.5mg, 0.625/2.5mg, and 0.625/5mg tablet
Progesterone, Micronized (Prometrium) 100 mg capsule
Propylthiouracil (PTU) 50 mg tablet
Raloxifene (Evista) 60 mg tablet
Tamoxifen (Nolvadex) 10 mg tablet
Thyroid USP (Armour Thyroid) 15 mg, 30 mg, 60 mg tablet

Immunomodulatory Biologicals

Adalimumab (Humira) 20 mg/0.4 ml, 40 mg/0.8ml syringe; 40 mg/0.8 ml pen

Immunosuppressants

Azathioprine (Imuran) 50 mg tablet
Cyclophosphamide (Cytosan) 50 mg tablet
Methotrexate (MTX) 2.5 mg tablet; 50 mg/2 ml vial for injection

Moody AFB Pharmacy Formulary

October 2019

Inhalants, Oral

Advair (Fluticasone/Salmeterol) 100 mg/50 mg, 250 mg/50 mg, 500 mg/50 mg
Advair HFA (Fluticasone/Salmeterol) 45 mg/21 mg, 115 mg/21 mg and 230 mg/21 mg inhaler
Albuterol (Proventil) 0.083% vial
Albuterol (ProAir HFA) 90 mcg/dose
Budesonide (Pulmicort) 0.25 mg/2 ml, 0.5 mg/2 ml respule
Combivent Respimat (ipratropium/albuterol) 20 mcg/100 mcg inhaler
DuoNeb (Albuterol/Ipratropium) 0.5 mg/3 mg/3 ml solution
Fluticasone (Flovent Diskus) 50 mcg, 100 mcg, 250 mcg
Fluticasone (Flovent HFA) 44 mcg, 110 mcg, 220 mcg inhaler
Ipratropium (Atrovent) inhaler; nebulizer ampule
Salmeterol (Serevent Diskus) 50 mcg/dose inhaler
Sodium Chloride 0.9% nebulizer solution
Spacer Device (Aerochamber)
Spacer Device with Mask (Aerochamber with mask) S, M, or L
Tiotropium (Spiriva HandiHaler) 18 mcg capsule for inhalation; (Spiriva Respimat) 2.5 mcg/actuation inhaler

Inhalants, Nasal

Azelastine (Astelin) ready spray pump
Cromolyn Sodium (Nasal crom) 5.2 mg/spray nasal spray
Flunisolide (Nasalide) 0.025% nasal solution
Fluticasone (Flonase) 50 mcg nasal spray
Ipratropium (Atrovent) 0.03%, 0.06% nasal spray
Nicotrol NS 10 mg/ml nicotine nasal spray
Oxymetazoline (Afrin) 0.05% nasal spray
Sodium Chloride (Ocean) 0.65% nasal spray

Lipid Lowering Agents

Atorvastatin (Lipitor) 10 mg, 20 mg, 40 mg, 80 mg tablet
Cholestyramine (Questran) regular, light powder
Ezetimibe (Zetia) 10 mg tablet
Fenofibrate (Tricor) 48 mg, 145 mg tablet
Fenofibrate (Triglide) 160 mg tablet
Fish Oil 1,000 mg capsule
Gemfibrozil (Lopid) 600 mg tablet
Lovaza (omega 3-acid-ethyl esters) 1 gram capsule
Niacin ER (Niaspan) 500 mg, 750 mg, 1000 mg tablet
Nicotinic Acid SR (Niacin) 50 mg, 250 mg capsule
Pravastatin (Pravachol) 10 mg, 20 mg, 40 mg, 80 mg tablet
Rosuvastatin (Crestor) 5 mg, 10 mg, 20 mg, 40 mg tablet
Simvastatin (Zocor) 5 mg, 10 mg, 20 mg, 40 mg, 80 mg tablet

Migraine

Eletriptan (Relpax) 20 mg, 40 mg tablet
Fioricet (Butalbital/Tylenol/Caffeine) 50 mg/325 mg/40 mg tablet
Rizatriptan (Maxalt) 5 mg, 10 mg tablet; Maxalt MLT 5 mg, 10 mg tablet
Sumatriptan (Imitrex) 25 mg, 50 mg, 100 mg tablet; 5 mg, 20 mg nasal spray
Sumatriptan (Imitrex Statdose) 6 mg/0.5 mg injection, kit & refills
Zolmitriptan (Zomig) 2.5 mg, 5 mg tablet
Zolmitriptan ODT (Zomig ZMT) 2.5 mg orally disintegrating tablet

Miscellaneous

Albendazole (Albenza) 200 mg tablet
Disulfiram (Antabuse) 250 mg tablet
Isotretinoin (Accutane) 20 mg, 40 mg capsule
Ivermectin (Stromectol) 3 mg tablet
Lactobacillus (Acidophilus) 25 million tablet *cervical dysplasia patients only*
Mebendazole (Vermox) 100 mg chewable tablet
Varencicline (Chantix) 0.5 mg, 1 mg tablet
Nicotine Gum 2 mg, 4 mg

Neuromuscular Agents

Baclofen (Lioresal) 10 mg, 20 mg tablet
Chlorzoxazone (Parafon Forte) 500 mg tablet
Cyclobenzaprine (Flexeril) 5 mg, 10 mg tablet

Metaxalone (Skelaxin) 800 mg tablet
Methocarbamol (Robaxin) 500 mg, 750 mg tablet
Pyridostigmine (Mestinon) 60 mg tablet; 180 mg SR tablet
Tizanidine (Zanaflex) 2 mg, 4 mg tablet

Ophthalmics

Antibiotics/Antivirals

Azithromycin ophth (Azasite) 1% drops
Bacitracin (Baciguent) Oint 3.5gm/tube
Besifloxacin (Besivance) 0.6% suspension
Ciprofloxacin (Ciloxan) 0.3% solution
Erythromycin 5 mg/gm ointment
Gentamicin (Garamycin) 0.3% solution; 3.5 gm ointment
Maxitrol (Neomycin/Poly B/Dexameth) 3.5 mg/10,000 units/0.1% suspension; ointment
Moxifloxacin (Vigamox) 0.5% solution
Neosporin (Neomycin/Poly B/Gramicidin) solution; ointment
Polytrim (Timethoprim/Poly B) solution
Sulfacetamide (Sulamyd) 10% solution; 3.5 gm ointment
Tobradex (Tobramycin/Dexamethasone) suspension; ointment
Tobramycin (Tobrex) 0.3% solution; ointment

Steroids/NSAIDS

Difluprednate (Durezol) 0.05% solution
Fluorometholone Susp (FML) 0.1% solution
Ketoralac (Acular) 0.5% solution
Loteprednol (Lotemax) 0.5% solution
Nepafenac (Ilevro) 0.3% suspension
Prednisolone (Pred Forte) 1% suspension
Prednisolone (Pred Mild) 0.12% suspension

Glaucoma Agents

Acetazolamide (Diamox) 250 mg, 500 mg tablet
Betaxolol (Betoptic-S) 0.25% suspension
Bimatoprost (Lumigan) 0.01%, 0.03% solution
Brimonidine Tartrate (Alphagan-P) 0.15%, 0.2% solution
Brimonidine/Timolol (Combigan) drops
Cosopt (dorzolamide 2%/timolol 0.5%) ophth drops
Dorzolamide (Trusopt) 2% solution
Latanoprost (Xalatan) 0.005% solution
Pilocarpine (Isopto Carpine) 1%, 2%, 4% solution
Timolol (Timoptic) 0.5% solution
Timolol (Timoptic XE) 0.25%, 0.5% solution

Miscellaneous

Artificial Tears solution; ointment
Atropine Sulfate (Isopto Atropine) 1% solution
Carboxymethylcellulose (Refresh Plus) 0.5% drops
Carboxymethylcellulose Sodium (Refresh Tears) solution
Cyclosporine (Restasis) drops
Lacri-Lube 3.5 gm ointment
Olopatadine (Patanol) 0.1% solution
Olopatadine (Pazeo) 0.7% solution
Sodium Chloride (Muro 128) solution; 3.5 gm ointment

Otics

Carbamide Peroxide (Debrox) 6.5% otic solution
CiproDex (Ciprofloxacin/Dexamethasone) 0.3%/0.1% suspension
CiproHC (Ciprofloxacin/Hydrocortisone) otic solution
Cortisporin (Neomycin/Polymyxin B/Hydrocortisone) suspension
Ofloxacin (Floxin) 0.3% otic solution
VoSol HC (Acetic Acid/Hydrocortisone) 2%/1% solution

Pain Meds (non-controlled)

Acetaminophen (Tylenol) 325 mg, 500 mg tablet; 160 mg/5 ml oral solution; 120 mg, 325 mg, 650 mg suppository
Aspirin 81 mg EC & chewable tablet; 325 mg EC tablet
Baclofen (Lioresal) 10 mg tablet
Celecoxib (Celebrex) 100 mg, 200 mg capsule
Diclofenac potassium 50 mg tablet
Diclofenac sodium 50mg DR tablet, 75 mg DR/EC tablet, 100 mg ER tablet
Diclofenac/Misoprostol (Arthrotec) 50 mg, 75 mg tablet
Diflunisal 500 mg
Etodolac (Lodine) 200 mg, 300 mg capsule; 400 mg, 500 mg tablet

Moody AFB Pharmacy Formulary

October 2019

Ibuprofen (Motrin) 400 mg, 600 mg, 800 mg tablet; 100 mg/5 ml suspension
Indomethacin (Indocin) 25 mg, 50 mg capsule; 75 mg ER capsule
Ketorolac tromethamine (Toradol) 10 mg tablet
Meloxicam (Mobic) 7.5 mg, 15 mg tablet
Nabumetone (Relafen) 500 mg, 750 mg tablet
Naproxen (Naprosyn) 250 mg, 500 mg tablet; 125 mg/ml suspension
Naproxen (EC-Naprosyn) 500 mg delayed release tablet
Naproxen Sodium (Anaprox DS) 550 mg tablet
Salsalate (Disalcid) 500 mg, 750 mg tablet
Sulindac (Clinoril) 150 mg, 200 mg tablet

Rectals

Acetaminophen (Tylenol) 120 mg, 325 mg, 650 mg suppository
Bisacodyl (Dulcolax) 10 mg suppository
Fleet Enema & Pediatric Fleet Enema
Glycerin, infant suppository
Hydrocortisone (Anusol HC) 25 mg suppository; 2.5% cream
Proctofoam HC (hydrocortisone/pramoxine) rectal foam
Promethazine (Phenergan) 12.5 mg, 25 mg, 50 mg suppository

Schedule II Controlled Substances

Limited to 30-day supply except ADHD maintenance meds

Adderall (mixed amphetamine salts) 5 mg, 7.5 mg, 10 mg, 15 mg, 20 mg, 30 mg tablet
Adderall XR (mixed amphetamine salts) 5 mg, 10 mg, 15 mg, 20 mg, 25 mg, 30 mg
Codeine 30 mg tablet
Dextroamphetamine (Dexedrine) 5 mg tablet; 5 mg, 10 mg spansules
Fentanyl (Duragesic) 12 mcg, 25 mcg, 50 mcg, 75 mcg, 100 mcg patch
Meperidine (Demerol) 50 mg tablet
Methylphenidate (Ritalin) 5 mg, 10 mg tablet; 20 mg sustained release tablet
Methylphenidate LA (Ritalin LA) 10 mg, 20 mg, 30 mg, 40 mg biphasic 50-50 capsule
Methylphenidate CD (Metadate CD) 10 mg, 20 mg, 30 mg, 40 mg, 50 mg, 60 mg biphasic 30-70 capsule
Methylphenidate (Concerta) 18 mg, 27 mg, 36 mg, 54 mg biphasic 22-78 tablet
Morphine Sulfate (MS Contin) 15 mg, 30 mg, 60 mg SR tablet
Norco (hydrocodone/tylenol) 5 mg/325 mg, 7.5 mg/325 mg, 10 mg/325 mg tablet
Oxycodone 5 mg, 15 mg, 20 mg, 30 mg tablet
Oxycodone ER (OxyContin) 10 mg, 15 mg, 20 mg, 40 mg, 60 mg, 80 mg tablet
Percocet (oxycodone/tylenol) 5 mg/325 mg, 7.5 mg/325 mg, 10 mg/325 mg tablet
Tussionex (hydrocodone/chlorpheniramine) 10 mg/8 mg/5 ml (115 ml bottle)

Schedule III, IV, V Controlled Substances

Alprazolam (Xanax) 0.25 mg, 0.5 mg, 1 mg tablet
Carisoprodol (Soma) 350 mg tablet
Chlordiazepoxide (Librium) 10 mg, 25 mg capsule
Clonazepam (Klonopin) 0.5 mg, 1 mg tablet
Clorazepate (Tranxene) 7.5 mg tablet
Covaryx (esterified estrogens/methyltestosterone) 1.25 mg/2.5 mg tablet
Covaryx HS (esterified estrogens/methyltestosterone) 0.625 mg/1.25 mg tablet
Diazepam (Valium) 2 mg, 5 mg, 10 mg tablet
Diazepam (Diastat Accudial) rectal gel kit
Eszopiclone (Lunesta) 1 mg, 2 mg, 3 mg tablet
Lomotil (diphenoxylate/atropine) 2.5 mg/0.025 mg tablet
Lorazepam (Ativan) 0.5 mg, 1 mg tablet
Modafinil (Provigil) 100 mg, 200 mg tablet
Naloxone hydrochloride (Narcan) 4 mg nasal spray
Phenobarbital 30 mg tablet; 20 mg/5 ml elixir
Robitussin AC (guaifenesin/codeine) 100 mg/10 mg/5 ml syrup (118 ml bottle)
Temazepam (Restoril) 15 mg, 22.5 mg, 30 mg capsule
Testosterone (Fortesta) 2% gel
Testosterone Cypionate 200 mg/ml vial
Tramadol (Ultram) 50 mg tablet
Triazolam (Halcion) 0.25 mg tablet

Tylenol #3 (Tylenol/Codeine) 300 mg/30 mg tablet; 120 mg/12 mg/5 ml elixir (120 ml bottle)
Ultracet (tramadol/tylenol) 37.5 mg/325 mg tablet
Zaleplon (Sonata) 5 mg, 10 mg capsule
Zolpidem (Ambien) 5 mg, 10 mg tablet
Zolpidem ER (Ambien ER) 6.25 mg, 12.5 mg tablet

Steroids

Budesonide (Entocort EC) 3 mg capsule
Dexamethasone (Decadron) 0.5 mg, 2 mg, 4 mg tablet
Hydrocortisone (Cortef) 10 mg, 20 mg tablet
Prednisone (Deltasone) 1 mg, 5 mg, 10 mg, 20 mg, 50 mg tablet
Prednisone (Sterapred) 5 mg, 10 mg dose pack
Prednisolone (Prelone) 15 mg/5 ml solution
Methylprednisolone (Medrol) 4 mg tablet; dose pack

Topicals

Antibiotics/Antifungals/Anti-Infectives

Acyclovir (Zovirax) 5% cream; ointment
Bacitracin 500 unit/gram ointment
Butenafine (Mentax) 1% cream
Ciclopirox (Penlac) 8% topical nail lacquer
Clindamycin (Cleocin-T) 1% solution
Clotrimazole (Lotrim) 1% cream; 1% solution
Duac (clindamycin 1.2%/benzoyl peroxide 5%) gel
Erythromycin (T-Stat) 2% solution
Imiquimod (Aldara) 5% cream
Ketoconazole (Nizoral) 2% cream; 2% shampoo
Lotrisone (clotrimazole/betamethasone dipropionate) 1%/0.5% cream
Metronidazole (Metrogel) 1% topical gel
Mupirocin (Bactroban) 2% ointment; 2% cream
Mycolog II (nystatin/triamcinolone) 100,000 unit/0.1% cream
Neosporin (bacitracin/neomycin/polymixin B) 400 unit/3.5 mg/5000 unit/gram ointment
Nystatin (Mycostatin) 100,000 unit/gram cream; ointment; powder
Permethrin (Nix) 1% shampoo; (Elimite) 5% cream
Silver Sulfadiazine (Silvadene) 1% cream
Tretinoin 0.025%, 0.05%, 0.1% cream; 0.025% gel
Urea (Carmol) 20% cream
Zinc Oxide 20% ointment

Corticosteroids

Betamethasone Dipropionate (Diprosone) 0.05% cream; ointment
Betamethasone Valerate (Valisone) 0.1% cream; lotion
Clobetasol (Temovate) 0.05% cream; ointment; gel; topical solution
Clobetasol Propionate (Olux) scalp foam
Fluocinonide (Lidex) 0.05% cream; ointment; solution
Fluocinolone (Synalar) 0.025% cream; 0.01% solution
Hydrocortisone 1% cream; 0.5%, 1%, 2.5% ointment
Hydrocortisone Valerate (Westcort) 0.2% cream
Hydrocortisone Butyrate 0.1% cream; ointment
Mometasone (Elocon) 0.1% cream; ointment
Triamcinolone (Kenalog) 0.1% cream; ointment
Triamcinolone (Kenalog) 15 mcg spray

Miscellaneous Topical Agents

Adapalene (Differin) 0.1% gel
Aluminum Chloride Hexahydrate (Drysol) 20% solution
Ammonium Lactate (LacHydrin) 12% lotion
Aquaphor Ointment
Azelaic acid (Finacea) 15% topical gel
Benzaclin (clindamycin/benzoyl peroxide) gel
Benzoyl Peroxide gel (Panoxyl 5) 5%, 10% gel
Benzoyl Peroxide 5%, 10% wash
First-Mouthwash BLM (diphenhydramine/lidocaine/Maalox 1:1:1)
Calcipotriene (Dovonex) 0.005% cream; scalp solution
Cetaphil Skin Cleanser
Coal Tar (Zetar) Shampoo
Diclofenac (Voltaren) 1% gel
Difluorocil (Efudex) 5% cream
EMLA (lidocaine/prilocaine) 2.5%/2.5% cream
Hydrocerin (Eucerin) cream
Lidocaine (Xylocaine) 2% viscous; 5% ointment; 2% jelly

Moody AFB Pharmacy Formulary

October 2019

Lidoderm (Lidocaine) 5% patch
Pimecrolimus (Elidel) 1% cream
Podofilox (Condylox) 0.5% solution
Selenium Sulfide (Selsun) 2.5% lotion
Tacrolimus (Protopic) 0.03%, 0.1% ointment
Tazorac (Tazarotene) 0.05% cream; 0.1% cream, gel

Vaginal Preparations

Clindamycin (Cleocin) 2% vaginal cream
Clotrimazole (Mycelex) 1% vaginal cream
Estradiol (Estrace) 0.1% vaginal cream
Estrogens, Conjugated (Premarin) 0.625 mg/gm vaginal cream
Metronidazole (Metrogel-Vaginal) 0.75% gel
Miconazole (Monistat 7) 2% vaginal cream
Terconazole (Terazol 3) 0.8% cream

Vitamins, Minerals, and Electrolytes

Calcitriol (Rocaltrol) 0.25 mcg, 0.5 mcg capsule
Calcium Carbonate (Os-Cal) 500 mg tablet
Cyanocobalamin (B-12) 500 mcg, 1000 mcg tablet; 1 mg/ml injection
Ergocalciferol (Drisdol) 50,000 unit capsule
Ferrous Sulfate 324 mg tablet; 220 mg/5 ml elixir
Ferrous Sulfate drops (Fer-In-Sol) 0.15 mg/0.6 ml drops
Magnesium Oxide (Mag-Ox) 400 mg tablet
Multivitamins (Adult)
Os-Cal Calcium +D3 (calcium carbonate/vitamin D) 500 mg/200 unit tablet
Potassium Cl (Klorves) 10% solution (20 mEq/15 ml)
Potassium Cl (Klor-Con) 8 mEq, 10 mEq, 20 mEq tablet; 20 mEq powder
Prenatal Vitamin tablet (containing 0.8 mg folic acid)
Sodium Fluoride (Luride) 2.2 mg tablet; 1.1 mg/ml drops
Vitamin A, D, and C with Fluoride Drops
Vitamin D Infant Drops 400 unit/ml